Test Report for Onset Computer Corp.
Report No. EX0426-2 Issue 4

BUREAU [ACCREDITED)
VERITAS Cert. No. 1627-01

Emissions 1-18GHz
Results for BLE 1Mbps GFSK Channel 0

Bureau Veritas Consumer Product Services Inc. Work Order - X0426

Radiated Emissions Electric Field 3m Distance EUT Power Input - 3.2VDC

Top Peaks Vertical 1-6GHz Test Site - Chamber-2

Notes: Conditions - 21.4°C; 47.2%RH; 998mBar
BLE 1Mbps - 2402MHz Test Engineer - Matthew McCarthy

Date of Test - 6-9-2023

Adjusted Pk Lim: Peak Limit | Av Lim: Marginto | Average Average
Raw Peak | Correction Peak FCC_pt15_2| Marginto | Peak Limit Worst | FCC_ptl5_2| Average | LimitTest |Limit Worst| Antenna EUT
Frequency Reading Factor Amplitude | 09_Peak | Peak Limit |Test Results| Margin [09_Average Limit Result Margin Height Azimuth
(MHz) (dBpv) (dB/m) (dBuv/m) | (dBuV/m) (dB) (Pass/Fail) (dB) (dBpuV/m) (dB) (Pass/Fail) (dB) (cm) (degrees)
1284.5 48.9 -7 41.9 74 -32.1 PASS 54 -12.1 PASS 100 111
2401.75 FUNDAMENTAL 100 93
24135 51 -2.5 48.4 74 -25.6 PASS 54 -5.6 PASS 100 111
4803.63 46.4 3 49.4 74 -24.6 PASS -24.6 54 -4.6 PASS -4.6 200 279

1-6GHz Vertical Data Table

Bureau Veritas Consumer Product Services Inc. — Peak Scan Data, 1MHz RBW, 3MHz VBW Work Order - X0426
1 TopPesk EUT Power Input - 3.2VDC
op Peaks

Test Site - Chamber-2
Radiated Emissions, Electric Field, 3m Test Distance —— Peak Limit: FCC_pt15_209_Peak Conditions - 21.4°C; 47.2%RH; 998mBar

Test Engineer - Matthew McCarthy S
A Limit: FCC_pt15_209_A
Peak Data 1-6GHz Vertical Antenna Polarity werage Limit: FEC_pHs_219 Average Date of Test - 6:9-2023 BUREAU
— Marginal Level EUT Maximum Frequency - 2480MHz VERITAS

TE Used: EMI Chamber 2, MXE 2093, 1861, 2682, 2608, 2466, 8449, None, None, None
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Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp. Frequency (Hz)

Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.16, Profile Version 05 April, 2023.

BLE 1Mbps - 2402MHz

1-6GHz Vertical Plot

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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Test Report for Onset Computer Corp.
Report No. EX0426-2 Issue 4

BUREAU
VERITAS

(ACCREDITED]

Cert. No. 1627-01

Notes:

BLE 1Mbps - 2402MHz

Bureau Veritas Consumer Product Services Inc.
Radiated Emissions Electric Field 3m Distance
Top Peaks Horizontal 1-6GHz

Work Order - X0426
EUT Power Input - 3.2VDC
Test Site - Chamber-2

Conditions - 21.4°C; 47.2%RH; 998mBar
Test Engineer - Matthew McCarthy

Date of Test - 6-9-2023

Adjusted Pk Lim: Peak Limit | Av Lim: Avg Limit
Raw Peak | Correction Peak FCC_pt15_2| Marginto | Peak Limit Worst FCC_pt15_2| Marginto | Avg Limit Worst Antenna EUT
Frequency Reading Factor Amplitude | 09_Peak | Peak Limit Results Margin  |09_Average| Avg Limit Results Margin Height Azimuth
(MHz) (dBpv) (dB/m) (dBuV/m) | (dBuV/m) (dB) (Pass/Fail) (dB) (dBpuv/m) (dB) (Pass/Fail) (dB) (cm) (degrees)
2402.25 FUNDAMENTAL 100 36
2412.63 50.9 -2.6 48.4 74 -25.6 PASS 54 -5.6 PASS 100 36
4804.38 46.9 3 49.9 74 -24.1 PASS -24.1 54 -4.1 PASS -4.1 100 36
5995.63 46.3 35 49.8 74 -24.2 PASS 54 -4.2 PASS 300 55

1-6GHz Horizontal Data Table

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions, Electric Field, 3m Test Distance

Peak Data 1-6GHz Horizontal Antenna Polarity

—— Peak Scan Data, 1MHz RBW, 3MHz VBW

4+ Top Peaks

— Peak Limif

CC_pt15_209_Peak

Average Limit: FCC_pt15_209_Average

—— Marginal Level

TE Used: EMI Chamber 2, MXE 2093, 1861, 2682, 2608, 2466, 8449, None, None, None

Work Order - X0426

EUT Power Input - 3.2VDC

Test Site - Chamber-2
Conditions - 21.4°C; 47.2%RH; 998mBar
Test Engineer - Matthew McCarthy

Date of Test - 6:9-2023
EUT Maximum Frequency - 2480MHz

VERITAS

|

Amplitude (dBuV/m)
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Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.16, Profile Version 05 April, 2023.

Frequency (Hz)

BLE 1Mbps - 2402MHz

Bureau Veritas Consumer Product

Services Inc.

1-6GHz Horizontal Plot

One Distribution Center Circle, #1
Littleton, MA
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BUREAU
VERITAS

Test Report for Onset Computer Corp.
Report No. EX0426-2 Issue 4

Cert. No. 1627-01

Notes:

BLE 1Mbps - 2402MHz

Bureau Veritas Consumer Product Services Inc.
Radiated Emissions Electric Field 1m Distance
Top Peaks Vertical 6-18GHz

Work Order - X0426

EUT Power Input - 3.2VDC
Test Site - Chamber-2
Conditions - 21.4°C; 47.2%RH; 998mBar

Test Engineer - Matthew McCarthy

Date of Test - 6-9-2023

Adjusted Pk Lim: Peak Limit | Av Lim: Avg Limit
Raw Peak | Correction Peak FCC_pt15_2| Marginto | Peak Limit Worst FCC_pt15_2| Marginto | Avg Limit Worst Antenna EUT
Frequency | Reading Factor Amplitude | 09_Peak | Peak Limit |Test Results| Margin [09_Average| Avg Limit |Test Results| Margin Height Azimuth
(MHz) (dBpv) (dB/m) (dBuv/m) | (dBuV/m) (dB) (Pass/Fail) (dB) (dBuV/m) (dB) (Pass/Fail) (dB) (cm) (degrees)
7206.6 57.4 4.2 61.6 83.5 -21.9 PASS -21.9 63.5 -1.9 PASS -1.9 125 89
11709 47.3 8.8 56.1 83.5 -27.4 PASS 63.5 -7.4 PASS 175 315
17738.1 46.5 14.4 60.9 83.5 -22.6 PASS 63.5 -2.6 PASS 125 241

6-18GHz Vertical Data Table

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions, Electric Field, 1m Test Distance

Peak Data 6-18GHz Vertical Antenna Polarity

TE Used: EMI Chamber 2, MXE 2093, 1861, 2682, 2608, 2466, 8449, None, None,

Peak Readings, IMHz RBW, 3MHz VBW
Top Peaks

Peak Limit: FCC_pt15_209_Peak
Average Limit: FCC_pt15_209_Average

Marginal Level

None

Work Order - X0426
EUT Power Input - 3.2VDC

Test Site - Chamber-2

Conditions - 21.4°C; 47.2%RH; 998mBar
Test Engineer - Matthew McCarthy
Date of Test - 6:9-2023

EUT Maximum Frequency - 2480MHz

70t —

Amplitude (dBpV/m)

| | ] —

6G

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.16, Profile Version 05 April, 2023.

106
Frequency (Hz)

BLE 1Mbps - 2402MHz

186

Bureau Veritas Consumer Product

Services Inc.

6-18GHz Vertical Plot

One Distribution Center Circle, #1
Littleton, MA
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BUREAU
VERITAS

Test Report for Onset Computer Corp.
Report No. EX0426-2 Issue 4

Cert. No. 1627-01

Top Peaks Horizontal 6-18GHz
Notes:
BLE 1Mbps - 2402MHz

Bureau Veritas Consumer Product Services Inc.
Radiated Emissions Electric Field 1m Distance

Work Order - X0426
EUT Power Input - 3.2VDC
Test Site - Chamber-2

Conditions - 21.4°C; 47.2%RH; 998mBar

Test Engineer - Matthew McCarthy
Date of Test - 6-9-2023

Adjusted Pk Lim: Peak Limit | Av Lim: Avg Limit
Raw Peak | Correction Peak FCC_pt15_2| Marginto | Peak Limit Worst FCC_pt15_2| Marginto | Avg Limit Worst Antenna EUT
Frequency | Reading Factor Amplitude | 09_Peak | Peak Limit |Test Results| Margin [09_Average| Avg Limit |Test Results| Margin Height Azimuth
(MHz) (dBpv) (dB/m) (dBuv/m) | (dBuV/m) (dB) (Pass/Fail) (dB) (dBuV/m) (dB) (Pass/Fail) (dB) (cm) (degrees)
7205.4 52.6 4.2 56.8 83.5 -26.7 PASS 63.5 -6.7 PASS 125 315
11714.4 47.7 8.8 56.6 83.5 -26.9 PASS 63.5 -6.9 PASS 175 241
17554.2 47 14.4 61.4 83.5 -22.1 PASS -22.1 63.5 -2.1 PASS -2.1 150 37

6-18GHz Horizontal Data Table

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions, Electric Field, 1m Test Distance

Peak Data 6-18GHz Horizontal Antenna Polarity

TE Used: EMI Chamber 2, MXE 2093, 1861, 2682, 2608, 2466, 8449, None, None,

+

Top Peaks

—— Peak Scan Data, 1MHz RBW, 3MHz VBW

Peak Limit: FCC_pt15_209_Peak

Average Limit: FCC_pt15_209_Average

None

Marginal Level

Work Order - X0426
EUT Power Input - 3.2VDC
Test Site - Chamber-2

Conditions - 21.4°C; 47.2%RH; 998mBar
Test Engineer - Matthew McCarthy

Date of Test - 6-9-2023

EUT Maximum Frequency - 2480MHz

Amplitude (dBpV/m)

0 - — - — =

| | ] —

6G

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.16, Profile Version 05 April, 2023.

106
Frequency (Hz)

BLE 1Mbps - 2402MHz

186

Bureau Veritas Consumer Product

Services Inc.

6-18GHz Horizontal Plot

One Distribution Center Circle, #1
Littleton, MA
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BUREAU
VERITAS

Test Report for Onset Computer Corp.
Report No. EX0426-2 Issue 4

[ACCREDITED]

Cert. No. 1627-01

Results for BLE 1Mbps GFSK Channel 19

Bureau Veritas Consumer Product Services Inc.
Radiated Emissions Electric Field 3m Distance
Top Peaks Vertical 1-6GHz

Notes:

BLE 1Mbps - 2440MHz

Work Order - X0426

EUT Power Input - 3.2VDC

Test Site - Chamber-2

Conditions - 21.4°C; 45.1%RH; 991mBar
Test Engineer - Matthew McCarthy
Date of Test - 6-7-2023

Adjusted Pk Lim: Peak Limit | Av Lim: Marginto | Average Average
Raw Peak | Correction Peak FCC_pt15_2| Marginto | Peak Limit Worst FCC_pt15_2| Average | Limit Test |Limit Worst| Antenna EUT
Frequency Reading Factor Amplitude | 09_Peak | Peak Limit |Test Results| Margin [09_Average Limit Result Margin Height Azimuth
(MHz) (dBpv) (dB/m) (dBuv/m) | (dBuV/m) (dB) (Pass/Fail) (dB) (dBpuV/m) (dB) (Pass/Fail) (dB) (cm) (degrees)
1892 48.8 -4 44.7 74 -29.3 PASS 54 -9.3 PASS 100 281
2439.88 FUNDAMENTAL 100 55
2452.63 50.7 -2.2 48.5 74 -25.5 PASS 54 -5.5 PASS 100 55
5891.88 46 35 49.5 74 -24.5 PASS -24.5 54 -4.5 PASS -4.5 100 149

1-6GHz Vertical Data Table

Peak Scan Data, 1MHz RBW, 3MHz VBW

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions, Electric Field, 3m Test Distance

Peak Data 1-6GHz Vertical Antenna Polarity

Top Peaks
Peak Limit: FCC_pt15_209_Peak

Average Limit: FCC_pt15_209_Average

Marginal Level

Work Order - X0426

EUT Power Input - 3.2VDC

Test Site - Chamber-2

Conditions - 21.4°C; 45.1%RH; 991mBar
Test Engineer - Matthew McCarthy

TE Used: EMI Chamber 2, MXE 2093, 1861, 2682, 2608, 2466, 8449, None, None, None

Date of Test - 6-7-2023 BUREAU
EUT Maximum Frequency - 2480MHz VERITAS

]

Amplitude (dBuV/m)

Frequency (Hz)

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.16, Profile Version 05 April, 2023.

BLE 1Mbps - 2440MHz

1-6GHz Vertical Plot

Bureau Veritas Consumer Product
Services Inc.

One Distribution Center Circle, #1
Littleton, MA
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Test Report for Onset Computer Corp.
Report No. EX0426-2 Issue 4

BUREAU
VERITAS

(ACCREDITED]

Cert. No. 1627-01

Notes:

BLE 1Mbps - 2440MHz

Bureau Veritas Consumer Product Services Inc.
Radiated Emissions Electric Field 3m Distance
Top Peaks Horizontal 1-6GHz

Work Order - X0426
EUT Power Input - 3.2VDC
Test Site - Chamber-2
Conditions - 21.4°C; 45.1%RH; 991mBar
Test Engineer - Matthew McCarthy
Date of Test - 6-7-2023

Adjusted Pk Lim: Peak Limit | Av Lim: Avg Limit
Raw Peak | Correction Peak FCC_pt15_2| Marginto | Peak Limit Worst FCC_pt15_2| Marginto | Avg Limit Worst Antenna EUT
Frequency | Reading Factor Amplitude | 09_Peak | Peak Limit Results Margin |09_Average| Avg Limit Results Margin Height Azimuth
(MHz) (dBpv) (dB/m) (dBuv/m) | (dBuV/m) (dB) (Pass/Fail) (dB) (dBuV/m) (dB) (Pass/Fail) (dB) (cm) (degrees)
2440.25 FUNDAMENTAL 100 37
2450.88 53.3 -2.2 51.1 74 -22.9 PASS -22.9 54 -2.9 PASS -2.9 100 18
5917.75 45.2 3.5 48.7 74 -25.3 PASS 54 -5.3 PASS 100 283

1-6GHz Horizontal Data Table

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions, Electric Field, 3m Test Distance

Peak Data 1-6GHz Horizontal Antenna Polarity

—— Peak Scan Data, 1MHz RBW, 3MHz VBW

+

Top Peaks

—— Peak Limit: FCC_pt15_209_Peak

Average Limit: FCC_pt15_209_Average

—— Marginal Level

TE Used: EMI Chamber 2, MXE 2093, 1861, 2682, 2608, 2466, 8449, None, None, None

Work Order - X0426

EUT Power Input - 3.2VDC

Test Site - Chamber-2
Conditions - 21.4°C; 45.1%RH; 991mBar
Test Engineer - Matthew McCarthy

Date of Test - 6.7-2023
EUT Maximum Frequency - 2480MHz

701

Amplitude (dBpV/m)

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.16, Profile Version 05 April, 2023.

Frequency (Hz)

BLE 1Mbps - 2440MHz

g—

Bureau Veritas Consumer Product

Services Inc.

1-6GHz Horizontal Plot

One Distribution Center Circle, #1

Littleton, MA

Page 36 of 63

Tel.: (978) 486-8880
Fax: (978) 486-8828




BUREAU

VERITAS

Test Report for Onset Computer Corp.
Report No. EX0426-2 Issue 4

Cert. No. 1627-01

Bureau Veritas Consumer Product Services Inc.
Radiated Emissions Electric Field 1m Distance

Notes:
BLE 1Mbps - 2440MHz

Top Peaks Vertical 6-18GHz

Work Order - X0426

EUT Power Input - 3.2VDC

Test Site - Chamber-2

Conditions - 21.4°C; 47.2%RH; 998mBar
Test Engineer - Matthew McCarthy
Date of Test - 6-9-2023

Adjusted Pk Lim: Peak Limit | Av Lim: Avg Limit
Raw Peak | Correction Peak FCC_pt15_2| Marginto | Peak Limit Worst FCC_pt15_2| Marginto | Avg Limit Worst Antenna EUT
Frequency | Reading Factor Amplitude | 09_Peak | Peak Limit |Test Results| Margin [09_Average| Avg Limit |Test Results| Margin Height Azimuth
(MHz) (dBpv) (dB/m) (dBuv/m) | (dBuV/m) (dB) (Pass/Fail) (dB) (dBuV/m) (dB) (Pass/Fail) (dB) (cm) (degrees)
7320.6 57.2 4.1 61.2 83.5 -22.3 PASS -22.3 63.5 -2.3 PASS -2.3 150 55
11721.9 47.7 8.8 56.6 83.5 -26.9 PASS 63.5 -6.9 PASS 100 223
17861.1 46.5 14.6 61.1 83.5 -22.4 PASS 63.5 -2.4 PASS 150 129

6-18GHz Vertical Data Table

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions, Electric Field, 1m Test Distance

Peak Data 6-18GHz Vertical Antenna Polarity

TE Used: EMI Chamber 2, MXE 2093, 1861, 2682, 2608, 2466, 8449, None, None,

Peak Readings, 1MHz RBW, 3MHz VBW

+  Top Peaks

Peak Limit: FCC_pt15_209_Peak
Average Limit: FCC_pt15_209_Average
—— Marginal Level

None

Work Order - X0426

EUT Power Input - 3.2VDC
Test Site - Chamber-2

Conditions - 21.4°C; 47.2%RH; 998mBar
Test Engineer - Matthew McCarthy
Date of Test - 6:9-2023

EUT Maximum Frequency - 2480MHz

70t —

Amplitude (dBpV/m)

| | ] —

6G

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.16, Profile Version 05 April, 2023.

106
Frequency (Hz)

186

BLE 1Mbps - 2440MHz

Bureau Veritas Consumer Product
Services Inc.

6-18GHz Vertical Plot

One Distribution Center Circle, #1
Littleton, MA
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BUREAU
VERITAS

Test Report for Onset Computer Corp.
Report No. EX0426-2 Issue 4

(ACCREDITED]

Cert. No. 1627-01

Top Peaks Horizontal 6-18GHz
Notes:
BLE 1Mbps - 2440MHz

Bureau Veritas Consumer Product Services Inc.
Radiated Emissions Electric Field 1m Distance

Work Order - X0426

EUT Power Input - 3.2VDC

Test Site - Chamber-2
Conditions - 21.4°C; 47.2%RH; 998mBar
Test Engineer - Matthew McCarthy

Date of Test - 6-9-2023

Adjusted Pk Lim: Peak Limit [ Av Lim: Avg Limit
Raw Peak | Correction Peak FCC_pt15_2| Marginto | Peak Limit Worst FCC_pt15_2| Marginto | Avg Limit Worst Antenna EUT
Frequency Reading Factor Amplitude | 09_Peak | Peak Limit |Test Results| Margin |09_Average| Avg Limit |Test Results| Margin Height Azimuth
(MHz) (dBpv) (dB/m) (dBuv/m) | (dBuV/m) (dB) (Pass/Fail) (dB) (dBpuV/m) (dB) (Pass/Fail) (dB) (cm) (degrees)
7319.1 51.7 4.1 55.8 83.5 -27.7 PASS 63.5 -7.7 PASS 125 260
10533.3 48.7 7.2 55.9 83.5 -27.6 PASS 63.5 -7.6 PASS 125 91
11763.3 47.9 8.8 56.8 83.5 -26.7 PASS 63.5 -6.7 PASS 175 148
17988 47 15.3 62.3 83.5 -21.2 PASS -21.2 63.5 -1.2 PASS -1.2 150 17

6-18GHz Horizontal Data Table

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions, Electric Field, 1m Test Distance

Peak Data 6-18GHz Horizontal Antenna Polarity

Peak Scan Data, 1MHz RBW, 3MHz VBW
4+ Top Peaks
Peak Limi

CC_pt15_209_Peak
Average Limit: FCC_pt15_209_Average

Marginal Level

TE Used: EMI Chamber 2, MXE 2093, 1861, 2682, 2608, 2466, 8449, None, None, None

Work Order - X0426
EUT Power Input - 3.2VDC

Test Site - Chamber-2

Conditions - 21.4°C; 47.2%RH; 998mBar
Test Engineer - Matthew McCarthy
Date of Test - 6:9-2023

EUT Maximum Frequency - 2480MHz

Amplitude (dBuV/m)
2
3
T
|

6G

Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.16, Profile Version 05 April, 2023.

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.

106
Frequency (Hz)

BLE 1Mbps - 2440MHz

Bureau Veritas Consumer Product
Services Inc.

6-18GHz Horizontal Plot

One Distribution Center Circle, #1

Littleton, MA
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Test Report for Onset Computer Corp.
Report No. EX0426-2 Issue 4

Cert. No. 1627-01
Results for BLE 1Mbps GFSK Channel 39
Bureau Veritas Consumer Product Services Inc. Work Order - X0426
Radiated Emissions Electric Field 3m Distance EUT Power Input - 3.2VDC
Top Peaks Vertical 1-6GHz Test Site - Chamber-2
Notes: Conditions - 21.4°C; 45.1%RH; 991mBar
BLE 1Mbps - 2480MHz Test Engineer - Matthew McCarthy
Date of Test - 6-7-2023
Adjusted Pk Lim: Peak Limit | Av Lim: Marginto | Average Average
Raw Peak | Correction Peak FCC_pt15_2| Marginto | Peak Limit Worst FCC_pt15_2| Average | Limit Test |Limit Worst| Antenna EUT
Frequency Reading Factor Amplitude | 09_Peak [ Peak Limit |Test | Margin |[09_Average Limit Result Margin Height Azimuth
(MHz) (dBuv) (dB/m) (dBuv/m) | (dBuv/m) (dB) (Pass/Fail) (dB) (dBuv/m) (dB) (Pass/Fail) (dB) (cm) (degrees)
2479.75 FUNDAMENTAL 100 17
2492.13 50.2 -2 48.2 74 -25.8 PASS 54 -5.8 PASS 200 32
5219.13 45.9 2.9 48.7 74 -25.3 PASS 54 -5.3 PASS 200 70

1-6GHz Vertical Data Table

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions, Electric Field, 3m Test Distance

Peak Data 1-6GHz Vertical Antenna Polarity

Peak Scan Data, 1MHz RBW, 3MHz VBW
Top Peaks
Peak Limit: FCC_pt15_209_Peak

Average Limit: FCC_pt15_209_Average

Marginal Level

TE Used: EMI Chamber 2, MXE 2093, 1861, 2682, 2608, 2466, 8449, None, None, None

Work Order - X0426
EUT Power Input - 3.2VDC

Test Site - Chamber-2

Conditions - 21.4°C; 45.1%RH; 991mBar
Test Engineer - Matthew McCarthy
Date of Test - 6.7-2023

EUT Maximum Frequency - 2480MHz

Amplitude (dBpV/m)

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.16, Profile Version 05 April, 2023.

Frequency (Hz) BLE 1Mbps - 2480MHz

Bureau Veritas Consumer Product
Services Inc.

1-6GHz Vertical Plot

One Distribution Center Circle, #1
Littleton, MA
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Test Report for Onset Computer Corp.
Report No. EX0426-2 Issue 4

[AccREBITED)
Cert. No. 1627-01
Bureau Veritas Consumer Product Services Inc. Work Order - X0426
Radiated Emissions Electric Field 3m Distance EUT Power Input - 3.2VDC
Top Peaks Horizontal 1-6GHz Test Site - Chamber-2
Notes: Conditions - 21.4°C; 45.1%RH; 991mBar
BLE 1Mbps - 2480MHz Test Engineer - Matthew McCarthy

Date of Test - 6-7-2023

Adjusted Pk Lim: Peak Limit | Av Lim: Avg Limit
Raw Peak | Correction Peak FCC_pt15_2| Marginto | Peak Limit Worst FCC_pt15_2| Marginto | Avg Limit Worst Antenna EUT
Frequency | Reading Factor Amplitude | 09_Peak | Peak Limit Results Margin [09_Average| Avg Limit Results Margin Height Azimuth
(MHz) (dBpv) (dB/m) (dBuV/m) | (dBuV/m) (dB) (Pass/Fail) (dB) (dBpuv/m) (dB) (Pass/Fail) (dB) (cm) (degrees)
1042.63 49.8 -10 39.9 74 -34.1 PASS 54 -14.1 PASS 200 315
1414.88 48.9 -7.1 41.8 74 -32.2 PASS 54 -12.2 PASS 200 126
2480.25 FUNDAMENTAL 100 0
2494.88 51.5 -2 49.5 74 -24.5 PASS 54 -4.5 PASS 100 18
5531.63 45.8 32 49 74 -25 PASS 54 -5 PASS 300 211

1-6GHz Horizontal Data Table

Bureau Veritas Consumer Product Services Inc. ~ Peak Scan Data, 1MHz RBW, 3MHz VBW
+  Top Peaks

Radiated Emissions, Electric Field, 3m Test Distance —— Peak Limit: FCC_pt15_209_Peak

Average Limit: FCC_pt15_209_Average

Peak Data 1-6GHz Horizontal Antenna Polarity
—— Marginal Level

TE Used: EMI Chamber 2, MXE 2093, 1861, 2682, 2608, 2466, 8449, None, None, None

Work Order - X0426
EUT Power Input - 3.2VDC
Test Site - Chamber-2

Conditions - 21.4°C; 45.1%RH; 991mBar
Test Engineer - Matthew McCarthy

Date of Test - 6-7-2023

EUT Maximum Frequency -

2480MHz

Amplitude (dBuV/m)

Frequency (Hz)

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.16, Profile Version 05 April, 2023.

BLE 1Mbps - 2480MHz

1-6GHz Horizontal Plot

Bureau Veritas Consumer Product One Distribution Center Circle, #1

Services Inc. Littleton, MA
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Cert. No. 1627-01

Top Peaks Vertical 6-18GHz
Notes:
BLE 1Mbps - 2480MHz

Bureau Veritas Consumer Product Services Inc.
Radiated Emissions Electric Field 1m Distance

Work Order - X0426
EUT Power Input - 3

.2VDC

Test Site - Chamber-2
Conditions - 21.4°C; 47.2%RH; 998mBar
Test Engineer - Matthew McCarthy

Date of Test - 6-9-2023

Adjusted Pk Lim: Peak Limit [ Av Lim: Avg Limit
Raw Peak | Correction Peak FCC_pt15_2| Marginto | Peak Limit Worst FCC_pt15_2| Marginto | Avg Limit Worst Antenna EUT
Frequency Reading Factor Amplitude | 09_Peak | Peak Limit [Test Results| Margin |09_Average| Avg Limit |Test Results| Margin Height Azimuth
(MHz) (dBpv) (dB/m) (dBuV/m) | (dBuV/m) (dB) (Pass/Fail) (dB) (dBpuV/m) (dB) (Pass/Fail) (dB) (cm) (degrees)
7439.1 56 4 60.1 83.5 -23.4 PASS 63.5 -3.4 PASS 150 17
10530.6 50.1 7.2 57.2 83.5 -26.3 PASS 63.5 -6.3 PASS 150 186
11700.9 48 8.8 56.8 83.5 -26.7 PASS 63.5 -6.7 PASS 175 298
17995.5 45.7 15.3 61.1 83.5 -22.4 PASS -22.4 63.5 -2.4 PASS -2.4 125 298

6-18GHz Vertical Data Table

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions, Electric Field, 1m Test Distance

Peak Data 6-18GHz Vertical Antenna Polarity

+

TE Used: EMI Chamber 2, MXE 2093, 1861, 2682, 2608, 2466, 8449, None, None, None

Peak Readings, IMHz RBW, 3MHz VBW
Top Peaks
Peak Limi

CC_pt15_209_Peak
Average Limit: FCC_pt15_209_Average

Marginal Level

Work Order - X0426

EUT Power Input - 3.2VDC

Test Site - Chamber-2

Conditions - 21.4°C; 47.2%RH; 998mBar
Test Engineer - Matthew McCarthy
Date of Test - 6:9-2023

EUT Maximum Frequency - 2480MHz

Amplitude (dBuV/m)
2
3

| ] —

6G

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.16, Profile Version 05 April, 2023.

Frequency (Hz)

BLE 1Mbps - 2480MHz

186

Bureau Veritas Consumer Product
Services Inc.

6-18GHz Vertical Plot

One Distribution Center Circle, #1
Littleton, MA
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Cert. No. 1627-01

Notes:

BLE 1Mbps - 2480MHz

Bureau Veritas Consumer Product Services Inc.
Radiated Emissions Electric Field 1m Distance
Top Peaks Horizontal 6-18GHz

Work Order - X0426
EUT Power Input - 3.2VDC
Test Site - Chamber-2
Conditions - 21.4°C; 47.2%RH; 998mBar
Test Engineer - Matthew McCarthy
Date of Test - 6-9-2023

Adjusted Pk Lim: Peak Limit [ Av Lim: Avg Limit
Raw Peak | Correction Peak FCC_pt15_2| Marginto | Peak Limit Worst FCC_pt15_2| Marginto | Avg Limit Worst Antenna EUT
Frequency Reading Factor Amplitude | 09_Peak | Peak Limit [Test Results| Margin |09_Average| Avg Limit |Test Results| Margin Height Azimuth
(MHz) (dBpv) (dB/m) (dBuV/m) | (dBuV/m) (dB) (Pass/Fail) (dB) (dBpuV/m) (dB) (Pass/Fail) (dB) (cm) (degrees)
7440.9 52.7 4 56.7 83.5 -26.8 PASS 63.5 -6.8 PASS 175 261
10531.2 49.5 7.2 56.7 83.5 -26.8 PASS 63.5 -6.8 PASS 100 36
11709.9 47.8 8.8 56.6 83.5 -26.9 PASS 63.5 -6.9 PASS 175 223
17956.8 46.3 15.1 61.4 83.5 -22.1 PASS -22.1 63.5 -2.1 PASS -2.1 150 223

6-18GHz Horizontal Data Table

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions, Electric Field, 1m Test Distance

Peak Data 6-18GHz Horizontal Antenna Polarity

4+ Top Peaks

— Peak Limif

Peak Scan Data, 1MHz RBW, 3MHz VBW

CC_pt15_209_Peak

Average Limit: FCC_pt15_209_Average

TE Used: EMI Chamber 2, MXE 2093, 1861, 2682, 2608, 2466, 8449, None, None, None

Marginal Level

Work Order - X0426

EUT Power Input - 3.2VDC
Test Site - Chamber-2
Conditions - 21.4°C; 47.2%RH; 998mBar
Test Engineer - Matthew McCarthy
Date of Test - 6:9-2023
EUT Maximum Frequency - 2480MHz

Amplitude (dBuV/m)

6G

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.16, Profile Version 05 April, 2023.

Frequency (Hz)

BLE 1Mbps - 2480MHz

186

Bureau Veritas Consumer Product

Services Inc.

6-18GHz Horizontal Plot

One Distribution Center Circle, #1
Littleton, MA
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BUREAU ACCREDITED
VERITAS Cert. No. 1627-01

Emissions 18-25GHz

Date: Jun-12-2023 Company: Onset Work Order: x0426
Engineer: MCM EUT Desc: MX2205 EUT Operating Voltage/Frequency: Battery
Temp: 22.8C Humidity: 54% Pressure: 1000mbar
Frequency Range: 18-25GHz Measurement Distance: 0.1 m

Notes: Low, mid and high channels tested.
No emissions found on either H or V polarity. Peak noise floor was more than 20dB below the Average limit.

FCC 15.209 - Peak FCC 15.209 - Average
Antenna Peak Average Preamp | Antenna | Cable Adjusted Adjusted
Polarization Frequency Reading Reading Factor Factor | Factor | Peak Reading Avg Reading Limit Margin Result Limit Margin Result
(H/V) (MHz) (dBpv) (dBpV) (dB) (dB/m) (dB) (dBpV/m) (dBpV/m) (dBpV/m) (dB) (Pass/Fail) | (dBpV/im) (dB) (Pass/Fail)
H/V - Noise Floof ~ 22000.0 47.0 47.0 40.8 40.5 9.2 55.9 55.9 103.5 -47.6 Pass 83.5 -27.6 Pass

Table Result: Pass by -27.6 dB Worst Freq:  22000.0 MHz

Test Site: EMI Chamber 2 Cable 1: Asset #2324
Analyzer: MXE 2093 Preamp: 18-26.5GHz : 18-26.5GHz Horn

CSsoft Radiated Emissions Calculator v 1.017.225
Adjusted Reading = Reading - Preamp Factor + Antenna Factor + Cable Factor

Note: “Trace 1 Pass” remark on the spectrum analyzer screenshot below should be disregarded. Peak
search was not activated. The trace on the spectrum analyzer shows that the noise floor was below the
47dBuV line across the whole span. Therefore a worst case raw reading of 47dBuV was used in the

data table above for the adjusted field strength calculation.

( RF UTO

Points 40001 Avg Type: Voltage TRACE
PNO: Fast O Trig: Free Run Avg|Hold:>100/100 TYPE
IFGain:High #Atten: 0 dB

DET.

Ref 86.99 dBpV

Trace 1 Pass

Start 18.000 GHz Stop 26.500 GHz
Res BW (CISPR) 1 MHz #VBW 3.0 MHz Sweep 21.33 ms (40001 pts)

IMSG ﬁ E STATUS

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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BUREAU
VERITAS

BLE 1Mbps GFSK Radiated Band-edge:

[ACCREDITE

Cert. No. 1627-01

Bureau Veritas Consumer Product Services Inc. Work Order - X0426
Radiated Emissions Electric Field 3m Distance EUT Power Input - 3.2VDC
Radiated Bandedge (Low and High) Test Site - Chamber-2

Conditions - 21.4°C; 45.1%RH; 991mBar
Test Engineer - Matthew McCarthy
Date of Test - 6-7-2023

Adjusted Average Average
Antenna RawRMS | Correction | Adjusted RMS Peak Limit Peak Worst Limit Average Worst
Polarity Frequency | RawPeak | Average Factor Peak Average | FCC 15.209 |Peak Margin| Peak Result Margin | FCC15.209 [ Margin | Average Result | Margin
(H/V) (MHz) (dBuv) (dBuv) (d8/m) | (dBuV/m) | (dBuv/m) | (dBuvV/m) (dB) (Pass/Fail) (dB) (dBpvV/m) (dB) (Pass/Fail) (dB) Notes
H 2390 57.3 53.1 -2.8 54.5 50.3 74 -19.5 PASS - 54 -3.7 PASS -3.7 RMS Max Hold
v 2390 51.8 47.5 -2.8 49 44.7 74 -25 PASS - 54 -9.3 PASS RMS Max Hold
H 2483.5 66.6 47.3 -2.2 64.4 45.1 74 -9.6 PASS -9.6 54 -8.9 PASS RMS Trace Average
v 2483.5 65.7 46.3 -2.2 63.5 44.1 74 -10.5 PASS - 54 -9.9 PASS RMS Trace Average
RMS trace average over 200 traces.
DCCF : 10*l0g(100/63.4) = 1.98dB
Raw RMS average readings at 2483.5MHz includes the added DCCF
Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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Test Report for Onset Computer Corp.

1578 Report No. EX0426-2 Issue 4 = - 4
4.2 6dB CHANNEL BANDWIDTH & 99% OBW
421 LIMITS
The minimum 6 dB bandwidth shall be 500 kHz.
4.2.2 TEST SETUP
SCHEMATIC RF-CABLING
Generator
R
VSG Switching & OSP-B157WX
SMBV100A/B Conditioning - DUT1
Unit DUT2
e.g. CMW270 | DUT4
Internal 10 port .
power detector :
Video to A/D & A/D converter
& signal processor
4.2.3 TEST EQUIPMENT USED
Equipment Manufacturer Asset No. [Model No. Serial No.|Last Cal. |Next Cal.
Cable Carlisle 2595 UTIiFLEX 4/20/2023 | 4/20/2024
Signal Analyzer Rohde-Schwarz 2200 FSV 40 101551 | 10/11/2022 | 10/11/2023
OSP-B157W8 Rohde-Schwarz 2558 OSP_B157W8| 100955 | 8/26/2021 | 8/26/2023

4.2.4 TEST PROCEDURES

6dB CHANNEL BANDWIDTH

a. Set RBW = 100 kHz.

b. Set the video bandwidth (VBW) = 3 RBW.
c. Detector = Peak.

d. Trace mode = max hold.

e. Sweep = auto couple.

f. Allow the trace to stabilize.

g. Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies)
that are attenuated by 6 dB relative to the maximum level measured in the

fundamental emission.

Bureau Veritas Consumer Product One Distribution Center Circle, #1

Services Inc. Littleton, MA
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Report No. EX0426-2 Issue 4 ;
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Cert. No. 1627-01

99% OBW
a. The instrument center frequency is set to the nominal EUT channel center frequency.

The frequency span for the spectrum analyzer shall be between 1.5 times and 5.0
times the OBW.

The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the
OBW, and VBW shall be approximately three times the RBW, unless otherwise
specified by the applicable requirement.

Set the reference level of the instrument as required, keeping the signal from
exceeding the maximum input mixer level for linear operation. In general, the peak
of the spectral envelope shall be more than [10 log (OBW/RBW)] below the
reference level. Specific guidance is given in 4.1.5.2.

Step a) through step ¢) might require iteration to adjust within the specified range.

Video averaging is not permitted. Where practical, a sample detection and single
sweep mode shall be used. Otherwise, peak detection and max hold mode (until
the trace stabilizes) shall be used.

Use the 99% power bandwidth function of the instrument (if available) and report
the measured bandwidth.

4.2.5 DEVIATIONS

No deviations from the standard.

4.2.6 EUT OPERATING CONDITIONS

EUT was operated according to manufacturer’s specifications.

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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Cert. No. 1627-01
4.2.7 TEST RESULTS
BLE (GFSK)
1Mbps:
Test date: Jun-08-2023
CHANNEL 6dB
(] y 4
CHANNEL FREQUENCY BANDWIDTH |99% OBW (MH PASS / FAIL
(MHz) (MHz)
0 2402 0.733 1.050 PASS
19 2440 0.733 1.050 PASS
39 2480 0.733 1.050 PASS
CHoO
6dB Bandwidth 99% OBW
Measurement Measurement
Setting Instrument Target Value Setting Instrument Target Value
Value Value
Start Frequency 2.40100 GHz 2.40100 GHz Start Frequency 2.40050 GHz | 2.40050 GHz
Stop Frequency 2.40300 GHz | 2.40300 GHz Stop Frequency 2.40350 GHz | 2.40350 GHz
Span 2.000 MHz 2.000 MHz | Span 3.000 MHz 3.000 MHz
RBW 100.000 kHz |~ 100.000 kHz RBW 30.000 kHz >= 30.000 kHz
VBW 300.000 kHz ~ 300.000 kHz VBW 100.000 kHz >=100.000 kHz
SweepPoints 101 ~ 40 SweepPoints 200 ~ 200
Sweeptime 18.938 us AUTO Sweeptime 63.151 us AUTO
Reference Level 0.000 dBm 0.000 dBm Reference Level -10.000 dBm__| -10.000 dBm
Attenuation 20.000 dB AUTO Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak Detector MaxPeak MaxPeak
SweepCount 100 100 | SweepCount 100 100
; Filter 3dB 3dB
Filter 3 dB 3dB
Trace Mode Max Hold Max Hold Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO Sweeptype EFT AUTO
Preamp off off Preamp off off
Stablemode Trace Trace Stablemode Trace Trace
Stabloveliie 0.50 0B 0.50 dB Stablevalue 0.30 dB 0.30 dB
Run 11/max. 150 | max. 150 Run 8/max. 150 | max. 150
Stable 5/5 5 Stabie . Sl 3
Max Stable Difference | 0.09 dB 0.50 dB Max Stable Difference [ 0.12 dB 0.30dB
99 % Bandwidth
6 dB Bandwidth
¢ A
B s e
o e 20 / B
o ST,y G o g
§ 10 s = - i
& g 340 LN
EE / \ «f Af/,/ - —
W 732674 kite | | 60
e 240‘05 2401 24015 2402 24025 2403 24035
2601 24015 2402 24025 2403 Frequency in MHz
Frequeney in MHz

Bureau Veritas Consumer Product

Services Inc.

One Distribution Center Circle, #1

Littleton, MA
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CH19
6dB Bandwidth 99% OBW
Measurement Measurement
Setting Instrument | Target Value Setting Instrument Target Value
Value Value
Start Frequency 2.43900 GHz | 2.43900 GHz Start Frequency 2.43850 GHz | 2.43850 GHz
Stop Frequency 2.44100 GHz | 2.44100 GHz Stop Frequency 2.44150 GHz | 2.44150 GHz
Span 2.000 MHz 2.000 MHz Span 3.000 MHz 3.000 MHz
RBW 100.000 kHz ~100.000 kHz RBW 30.000 kHz >= 30.000 kHz
VBW 300.000 kHz | ~ 300.000 kHz VBW 100.000 kHz | >=100.000 kHz
SweepPoints 101 ~40 SweepPoints 200 ~200
Sweeptime 18.938 ps AUTO Sweeptime 63.151 us AUTO
Reference Level -10.000 dBm__ | -10.000 dBm Reference Level -10.000 dBm__ | -10.000 dBm
Attenuation 10.000 dB AUTO Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak Detector MaxPeak MaxPeak
SweepCount 100 100 | SweepCount 100 100
Filter 3dB 3dB Filter 3dB 3dB
Trace Mode Max Hold Max Hold Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO | Sweeptype FFT AUTO
Preamp off off | Preamp off off
Stablemode Trace Trace Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB Stablevalue 0.30dB 0.30dB
Run 8 / max. 150 max. 150 Run 7 | max. 150 max. 150
Stable 5/5 5 Stable _ 3/3 3
Max Stable Difference | 0.09 dB 0.50 dB Max Stable Difference | 0.08 dB 0.30dB
6 dB Bandwidth 99 % Bandwidth
10 o
i 10 A/j\/\/\/\/\\
§ 0 ol 5§ \
E // Pl E 30 / \L\
- 7\J/ szl g 50 —
’M‘S? 24395 2440 24405 2441 = L
Frequency in MHz 24385 2439 24395 2440 24405 2441 24415
Frequency in MHz

Bureau Veritas Consumer Product
Services Inc.

One Distribution Center Circle, #1
Littleton, MA
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CH39
6dB Bandwidth 99% OBW
Measurement Measurement
Setting Instrument Target Value Setting Instrument Target Value
Value Value
Start Frequency 2.47900 GHz 2.47900 GHz Start Frequency 2.47850 GHz 2.47850 GHz
Stop Frequency 2.48100 GHz | 2.48100 GHz Stop Frequency 2.48150 GHz | 2.48150 GHz
Span 2.000 MHz 2.000 MHz Span 3.000 MHz 3.000 MHz
RBW 100.000 kHz ~100.000 kHz RBW 30.000 kHz >= 30.000 kHz
VEW 300.000 kHz ~300.000 kHz VBW 100.000 kHz | >=100.000 kHz
SweepPoints 101 ~40 SweepPoints 200 ~ 200
Sweeptime 18.938 us AUTO Sweeptime 63.151 us AUTO
Reference Level -10.000 dBm -10.000 dBm Reference Level -10.000 dBm__ | -10.000 dBm
Attenuation 10.000 dB AUTO Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak Detector MaxPeak MaxPeak
SweepCount 100 100 SweepCount 100 100
Filter 3dB 3dB Filter 3dB 3dB
Trace Mode Max Hold Max Hold Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO | Sweeptype FFT AUTO
Preamp off off Preamp off off
Stablemode Trace Trace Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB Stablevalue 0.30dB 0.30dB
Run 11/ max. 150 | max. 150 Run 8 / max. 150 max. 150
Stable 5/5 5 Stable 3/3 3
Max Stable Difference 0.12 dB 0.50 dB Max Stable Difference 0.14dB 0.30 dB
99 % Bandwidth
& a8 Banchiatn
0
10
3 AW\
. -10 ,\/f/\, V\\M
. i Bar T g \
32 -10: / o T a0
g 20 § -40 J/Ml\/ \\/‘/\/\
o) a2erd | et 4 1050 M| AL
— o 60 :
24‘79 24795 2480 24805 2481 247‘8 5 2479 24795 2480 24805 2481 24815
Frequency in MHz Frequency in MHz

Bureau Veritas Consumer Product
Services Inc.

One Distribution Center Circle, #1
Littleton, MA
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4.3 CONDUCTED OUTPUT POWER
4.3.1 LIMITS

For systems using digital modulation in the 2400-2483.5 MHz band: 1 Watt (30dBm)

4.3.2 TEST SETUP

Refer to section 4.2.2.
4.3.3 TEST EQUIPMENT USED
Refer to section 4.2.3.

4.3.4 TEST PROCEDURES

Average conducted output power was measured in accordance with ANSI C63.10 -
2013 Section 11.9.2.3.2 (Method AVGPM-G).

4.3.5 DEVIATIONS

No deviations from the standard.

4.3.6 EUT OPERATING CONDITIONS

EUT was operated according to manufacturer’s specifications

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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4.3.7 TEST RESULTS

Test Report for Onset Computer Corp.
Report No. EX0426-2 Issue 4
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Cert. No. 1627-01

BLE (GFSK)
1Mbps:
Test date: Jun-08-2023
CHANNEL AVG AVG
CHANNEL |FREQUENCY| POWER POWER LIMIT (W) PASS/FAIL
(MHz) (dBm) (mW)
0 2402 -1.250 0.75 1 PASS
19 2440 -1.232 0.75 1 PASS
39 2480 -1.439 0.72 1 PASS
CHO
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000s 1.000s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
Gated Trace
35T
20T
GEJ L
s OF
s 1
527 -1.250 dBm|
40T
0 I 5I0 I I(IJO I 'IéO I 2(IJO I 2;%0 I 3(IJO I 3‘;’;0 I 4(;0 I 4‘;';0 I S(IJO I 550 I 6(;06:°>I15
Time in ms
Gated Trace Overall Limit

One Distribution Center Circle, #1
Littleton, MA

Bureau Veritas Consumer Product Tel.: (978) 486-8880

Services Inc. Fax: (978) 486-8828
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CH19

OSP PowerMeter settings

Setting Instrument Target
Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps

Gated Trace

35T
20T
5 41
s OF
£ 4
°
3 20T |
- -1.232 dBm|
-40T
0 50 100 150 200 250 300 350 400 450 500 550 600631.52
Time in ms
Gated Trace Overall Limit
CH39
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 pus
Gated Trace
35T
20T
c 1
TR\ T, A SN FRNS U AT PUDE SOUIL VT S SRR PP arzzdoaes i abocsabozs
£ 1
°
2 201 e
- -1.439 dBm|
-40T

0 50 100 150 200 250 300 350 400 450 500 550 600 631.5

Time in ms
Gated Trace Overall Limit
Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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44 POWER SPECTRAL DENSITY

441 LIMITS
The limit for Power Spectral Density is 8dBm/3kHz.

442 TEST SETUP

Refer to section 4.3.2.

4.4.3 TEST EQUIPMENT USED

Refer to section 4.3.3.

444 TEST PROCEDURES

Peak power spectral density was measured in accordance with ANSI C63.10 - 2013
Section 11.10.2 (Method PKPSD).

1. Setthe span to 1.5 times the DTS bandwidth

2. Setthe RBW =10 kHz, VBW = 3 x RBW, Detector = peak.

3. Sweep time = auto couple, Trace mode = max hold, allow trace to fully stabilize.
4. Use the peak marker function to determine the maximum amplitude level.

445 DEVIATIONS
No deviations from the standard.

4.4.6 EUT OPERATING CONDITIONS

EUT was operated according to manufacturer’s specifications.

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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447 TEST RESULTS

BLE (GFSK)
1Mbps:

Test date: Jun-08-2023

[AccREBITED)
Cert. No. 1627-01

CHO

Bureau Veritas Consumer Product

Services Inc.

Channel FREQ. PSD Limit PASS
(MHz) (dBm) (dBm) IFAIL
0 2402 -11.705 8 PASS
19 2440 -11.890 8 PASS
39 2480 -11.950 8 PASS
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40145 GHz | 2.40145 GHz
Stop Frequency 2.40255 GHz | 2.40255 GHz
| Span 1.099 MHz 1.099 MHz
RBW 10.000 kHz <= 10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 220 ~220
Sweeptime 1.100 ms AUTO
Reference Level -10.000 dBm | -10.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.15dB 0.50 dB
Peak Power Spectral Density
151
10t¢
g OT
g 41
£ 07
®
R
~ 2071
=307
2401.45 ' 240‘1 6 I 240‘1 8 I 24‘02 I 240‘2.2 ' 2462.4 I 240‘2.55
Frequency in MHz
Limnit Sum Level * PSD
One Distribution Center Circle, #1 Tel.: (978) 486-8880
Littleton, MA Fax: (978) 486-8828
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CH19

Measurement
Setting Instrument | Target Value
Value
Start Frequenc! 2.43945 GHz | 2.43945 GHz
Stop Frequency 14055 GHz 4055 GHz.
Span -099 MHz .099 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 220 ~ 220
1.100 ms AUTO
Level -10.000 dBm__| -10.000 dBm
i 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweep Sweep
Preamp off off
Trace Trace
[stal 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 2i2 2
Max Stable Difference 0.15dB 0.50 dB

Peak Power Spectral Density

15T
0%

Level in dBm
)

20T
-30
2439.45 24396 2439.8 2440 24402 24404 2440.55
Frequency in MHz
Limit Sum Level L 4 PSD
Measurement
Setting Instrument | Target Value
Value
Start Frequency 2.47945 GHz | 2.47945 GHz
stop 2.48055 GHz | 2.48055 GHz
Span 1.099 MHz 1.099 MHz
RBW 10.000 kHz <= 10.000 kHz
VEW 30.000 kHz >= 30.000 kHz
SweepPoints 220 ~220
S i 1.100 ms AUTO
Level -10.000 dBm__| -10.000 dBm
i 10.000 dB AUTO
Detector MaxPeak MaxPeak
100 100
3dB 3dB
Trace Mode Max Hold Max Hold
Sweep Sweep
Preamp off off
Trace Trace
0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.13 dB 0.50 dB
Peak Power Spectral Density
151
10¢
e OT
I L
3
£ 01
4 L
3 20T
-30
2479.45 24796 24798 2480 2480.2 24804 2480.55
Frequency in MHz
Limit Sum Level L 2 PSD
Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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4.5 CONDUCTED SPURIOUS EMISSIONS AND BAND-EDGES

4.51 LIMITS

30dB below the highest emission level in the operating band (in 100kHz RBW).

452 TEST SETUP

Refer to section 4.3.2.
453 TEST EQUIPMENT USED

Refer to section 4.3.3.

454 TEST PROCEDURES
MEASUREMENT PROCEDURE REF

1. Set the RBW = 100 kHz.

2. Set the VBW = 300 kHz.

3. Detector = peak.

4. Sweep time = auto couple.

5. Trace mode = max hold.

6. Allow trace to fully stabilize.

7. Use the peak marker function to determine the maximum power level in any 100
kHz band segment within the fundamental EBW.
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MEASUREMENT PROCEDURE OOBE

1. Set RBW = 100 kHz.

2. Set VBW = 300 kHz.

3. Set span to encompass the spectrum to be examined
4. Detector = peak.

5. Trace Mode = max hold.

6. Sweep = auto couple.

4.5.5 DEVIATIONS

No deviations from the standard.

4.5.6 EUT OPERATING CONDITIONS
EUT was operated according to manufacturer’'s specifications.
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4.5.7 TEST RESULTS
BLE (GFSK)
1Mbps Conducted Spurious Emissions:

Test date: Jun-08-2023

CHO
Inband Peak Pre Measurement 1
Frequency Level Setting Instrument Target Value
(MHz) (dBm) | Value
2402.066832 3.0 REBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Pre Measurements Sweeptime 23.700ms  [AUTO
Frequency Level | Margin | Limit Reference Level -30.000 dBm | -30.000 dBm
(MHz) (dBm) (dB) (dBm) Attenuation 0.000 dB AUTO
2395.021008 -49.6 16.6 =33.0 Detector MaxPeak MaxPeak
7205.789099 | -53.0 20.0 -33.0 %pCoum g = g =
o E ilter
2335273103 60.3 213 33.0 Trace Mode Max Hold Max Hold
4807.166065 | -60.9 27.9 -33.0 S S AUTO
2528.474182 | -62.0 29.0 -33.0 #PWDE weep
reamp off off
2275.525210 -64.5 31.6 -33.0 Stablemode Trace Trace
2498.491304 | -67.6 347 -33.0 Stablevalue 2.00 dB 2.00 dB
2305.399160 | -69.1 36.1 -33.0 Run 4/ max. 40 max. 40
2285.483193 | -69.2 36.2 -33.0 Stable 3/3 3
2538.468445 -70.1 371 -33.0 Max Stable Difference 0.00 dB 2.00dB
2508.485657 | -70.8 37.8 -33.0
2558.456970 | -70.9 37.9 -33.0
2365.147059 | -71.3 38.3 -33.0
2345.231092 | -71.3 38.3 -33.0
2488.497131 -71.4 38.4| -33.0
Spurious
0
=20
% -0
S S S WP S 5 U (o Do
30M ' 5‘06’0 ‘H‘CH]‘UM Zéﬂ BE,IC 4ulm\;0 Y IEI;(H'E Z'G E‘G 4'@5‘5; i éW\;G Z[‘)EZE‘G
Fraquency in Hz
Limit Sum Level Threshold x Crifical Final Critical
CH 19
Inband Peak Pre Measurement 1
Frequency Level Sefi
MHz! dBm etting Ins‘tlrl:ment Target Value
alue
2440.096535 6.0 RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
Pre Measurements SweepPoints 238 =238
FrEntenei | evel |[Wocom Lot | Riforince e £30.000 dsm | -30.000 dBm
(MHz) (dBm) (dB) (dBm) Attenuation U.UEJD dB AU:I'O
7315.725988 -51.6 15.6 -36.0 Detector MaxPeak MaxPeak
7325.720251 -52.3 16.3 -36.0 SweepCount 3 3
2508.485657 -59.1 23.0 -36.0 Filter 3dB 3dB
2375.105042 =60.1 241 -36.0 Trace Mode Max Hold Max Hold
4877.125003 |  -62.3 26.2| -36.0 %&VDE ﬁ‘geep Qf'-f'TO
2568.451232 | -63.1 27.1 -36.0 Stablemode Trace Trace
2315.357143 -63.3 27.3 -36.0 Stablevalue 2.00 dB 2.00 dB
2538.468445 | -67.7 31.6 -36.0 Run 4/ max. 40 max. 40
2345.231092 -68.0 32.0 -36.0 Stable 3/3 3
2548.462707 -69.5 33.5 -36.0 Max Stable Difference 0.00 dB 2.00dB
2325.315126 | -69.9 33.9 -36.0
2578.445495 | -70.2 34.2 -36.0
2498.491394 | -70.6 34.6 -36.0
2385.063025 | -71.6 35.6 -36.0
2598.434020 -11.7 35.6 -36.0
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Spurious
201 ‘
é 0t
;% 80" l i
-0 \ ‘
30Mm 5060 80100M 200 300 400500 8001G 2G 3G 4GSG6 810G 20G26G
Frequency in Hz
Limit Sum Level = Threshold x Critical Final Critical
CH 39
'"Eg’:gcpea'fevel Pre Measurement 1
lele g (dBm) Setting Instrument Target Value
2479.779703| 2.2 Value
RBW 100.000 kHz <= 100.000 kHz
Pre Measurements \s’\?v‘:’e S ggg‘ooo kHz >=2ggo.ooo kHz
Frequency Level | Margin | Limit | 2weepE =
Sweeptime 23.700 ms AUTO
(MHz) (dBm) | (dB) | (dBm) | Reference Level -30.000 dBm_| -30.000 dBm
7445651402 548 225 -32.2 Attenuation 0.000 dB AUTO
7435.657140| -58.3 26.1 -32.2 Detector MaxPeak MaxPeak
2548.462707 | -58.8 26.5| -32.2 SweepCount 3 3
2355.189076 -61.6 29.4 -32.2 Eilter 3dB 3dB
2608.428283 -62.6 304 -32.2 Trace Mode Max Hold Max Hold
2488.497131 -63.4 3.2 -32.2 Sweeptype Sweep AUTO
4957.080004 -66.0 33.8 -32.2 Preamp off off
2365.147059 -67.5 35.3 -32.2 Stablemode Trace Trace
2385.063025 -67.8 35.6 .32.2 Stablevalue 2.00 dB 2.00dB
2395.021008 | -68.7 36.5] -32.2 g;'a';“e g; ~H 40 s 40
2315.357143 =69.7 37.5 =32.2 =
2538.468445 69.0 37.6 32.2 Max Stable Difference 0.00 dB 2.00dB
2508.485657 -70.7 38.4 -32.2
2568.451232 -70.9 38.6 -32.2
2375.105042 =71.2 38.9 =32.2

Spurious

Levelin dEm

- J
A e e LJ.«,‘.LMJ.,,,,..W...

30M 5060 S0I00M 200 300400500 8001G
Frequency in Hz

Limit Sum Level Threshold

2G 3G 4G5GE 810G

206266

x Critical Final Critical
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1Mbps Conducted Band-edge:
Test date: Jun-08-2023

CHO
Measurements Measurement 1
Frequency Level | Margin | Limit | Result Setting 1"5\*’;‘{::"‘ Target Value
SN Ll $EIE) il Start Frequency 2.31000 GHz | 2.31000 GHz
2399.825000 | -49.6 17.6| -32.0| PASS Stop Frequency 2.40000 GHz | 2.40000 GHz
2399.875000 -49.8 17.8 -32.0 | PASS Span 00.000 MHz 90.000 MHz
2399.775000 -49.8 17.8 -32.0 | PASS RBW 100.000 kHz | <= 100.000 kHz
2399.725000 -50.1 18.1 -32.0 | PASS VBW 300.000 kHz | >= 300.000 kHz
2399.625000 -50.2 18.2 -32.0 | PASS SweepPoints 1800 ~ 1800
2399.675000 =50.2 18.2 -32.0 | PASS Sweeptime 113.672 ps AUTO
23990.575000 .50.2 18.2 .32.0| PASS Reference Level -10.000 dBm =10.000 dBm
2390.925000 | -50.5 18.5] -32.0| PASS ggg‘c':g:m &Uéggg:‘f ag:geak
2399.525000 -50.8 18.8 -32.0 | PASS
2399.975000| -51.0]  19.0| -32.0| PASS e L e e
2399.475000 -52.0 20.0 -32.0 | PASS Trace Mode Max Hold Max Hold
2399.075000 -52.2 20.2 -32.0 | PASS Sweeptype FFT AUTO
2399.025000 -52.2 20.3 -32.0 | PASS Preamp off off
2399.125000 -52.6 20.6 -32.0 | PASS Stablemode Trace Trace
2399.175000| -52.7 20.7| -32.0| PASS Stablevalue 0.50 dB 0.50dB
Run 8/ max. 150 max. 150
Band Edgs Stable 3/3 3
. Max Stable Difference 0.00 dB 0.50 dB
" Measurement 2
£ i J‘ Setting Instrument Target Value
g I Value
H | Start Frequency 2.40000 GHz | 2.40000 GHz
- Stop Frequency 2.48350 GHz 2.48350 GHz
= i o Span 83.500 MHz | 83.500 MHz
2310 2320 2340 2380 2380 2400 2420 2440 2480 24835 Set‘[ing Instrument Targe‘[ Value
Frequency in MHz Value
Limit Sum Level X Fal RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 94.727 ps AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50 dB
Run 7 / max. 150 max. 150
Stable 313 3
Max Stable Difference 0.08 dB 0.50 dB
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CH39
Measurements Measurement 1
Frequency Level | Margin | Limit | Result Setting ["5\‘,'; l:ﬂ":“t Target Value
(MHz) (dBm) | (dB) (dBm)
Start Frequency 2.40000 GHz | 2.40000 GHz
2483.525000 | -56.2 241| -32.1|PASS Stop Frequency 248350 GHz | 2.48350 GHz
2483.575000 | -56.7 24.6 -32.1 | PASS [span 83.500 MHz 33.500 MHz
2484.175000 -57.5 25.4 -32.1 | PASS RBW 100.000 kHz <= 100.000 kHz
2484.125000 | -57.6 25.5 -32.1 | PASS VBW 300.000 kHz | >= 300.000 kHz
2484.225000 | -57.6 25.5 -32.1 | PASS | SweepPoints 1670 ~ 1670
2483.625000 | -57.9 258| -32.1|PASS | Sweeptime 94.727 s AULO
2483.825000 58.3 26.1 .32.1| PASS Referenc.e Level -10.000 dBm | -10.000 dBm
2484.275000 | -58.3|  26.2| -32.1| PASS Altenuation 1L00Cds  AWTS
Detector MaxPeak MaxPeak
2483.775000 | -58.5 26.4 -32.1 | PASS SweepCount 100 100
2484.075000 | -58.7 26.6 -32.1 | PASS Filter 3dB 3dB
2483.875000 -58.7 26.6 -32.1 | PASS Trace Mode Max Hold Max Hold
2484.525000 | -59.0 26.9 -32.1 | PASS | Sweeptype FFT AUTO
2484.575000 | -59.1 27.0| -32.1|PASS Preamp off off
2483.675000 | -59.1 27.0| -32.1|PASS :E:‘;::mg: ;fggzs gfsﬂgz =
2484.475000| -59.5 27.4 -32.1 | PASS Run 51 max-150 max150
Stable 3/3 3
Gk Max Stable Difference | 0.06 dB 0.50 dB
o [l
ul Il Measurement 2
& [ Setting Instrument Target Value
£ fl Value
= Y Start Frequency 2.48350 GHz | 2.48350 GHz
40 h"’( M Stop Frequency 2.50000 GHz 2.50000 GHz
MMW’LVWMnWM’” W“'ﬂf Span 16.500 MHz 16.500 MHz
2400 2420 2440 2480 2480 2500
Frequency in WHz Setting Instrument Target Value
— Uit Sum Lavsl X Fal Value
RBW 100.000 kHz <= 100.000 kHz
VEW 300.000 kHz >= 300.000 kHz
SweepPoints 330 ~330
Sweeptime 18.945 ps AUTO
Reference Level -10.000 dBm | -10.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50dB
Run 4/ max. 150 max. 150
Stable 313 3
Max Stable Difference 0.00 dB 0.50 dB
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5 PHOTOGRAPHS OF THE TEST CONFIGURATION

Please refer to the Test Setup Photos exhibit.
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6 APPENDIX A — MODIFICATIONS

No modifications were made to the EUT during testing.

---END OF REPORT---
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